o(B

OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

OKBeeSAFEOA4T INSTALLATION INSTRUCTIONS

Page 1 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

Frame completation list

No. Name Pcs | View
1 Seat support | 1
2 Lower 1
fixation
3 Left flank 1

4 Right flank 1

5 Main frame 1

Page 2 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

6 Bottom 1
cover
7 Bushing 2

8 Safety belts | 2

9 Press 2

10 Bolt 7/16" x | 6
28- 20 UNF

11 | Nut7/16" |2
20UNF

12 Bolt M10x20 | 14

DIN7380
10.9

13 Pad M10 14
DIN125

14 Pad M12 8

DIN125 (

Page 3 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

Backrest frame completation list

No. | Name Pcs. | View
1 Backrest frame |1
left
2 Backrest frame |1
right
3 | Headrest 2 N
4 Sleeve 4
headrest
5 Pad M8 4
DIN125
6 |Bolt M8x25 4 B
DIN7380 8.8 8.,
7 Bolt M8x25 4
DIN7991 8.8

Page 4 of 15




OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

Frame fixation completation list

L.p | Nazwa llos$¢ | Obrazek
1 |Aluminium Rail |3

1250mm
2 | Underfloor 6

rainforcment n —3

WZP-01 -

L

3 |TMI-17 5
7 | Nut M10 5

DIN985
8 |Pad M10 5

DIN9021
9 |Bolt DIN912 6

M10x45 8.8 J

Page 5 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

Upholstery completation list

L.p | Nazwa lloé¢ | Obrazek

| 1 -
2 Backrest 1 .
3 Pad M5 16 //""’_1“‘\\

DIN9021 Q
4 Bolt M5x25 16

DIN912
5 Wood screw 16

Page 6 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

MAIN FRAME

( Pillar loop )

(Pad M12 D|N125> Bushing

(Bolt /16" x 28- 20 UNF)

Plug

Retractor

Pad M12 DIN125>

\\ (Nuf /16" 20 UNF>

Bol’r M10x20 DIN7380 10.9 )

Bottom cover

(Pad M10 DIN125>

Page 7 of 15



("s01 oseenin ozxouW 1108 )( sziNim 0vk pea ) tuey 131 )( 604 08£NID 0zx0LW 4108 ) ((uoyexy samor ) ((4s0ddns jeas ) (Druels subny )

ﬂ\ SZINIO OLW Ped

("4Nn 0z -8z x 9Lt 4109 )

FRAME ASSEMBLY

SZLNIO OLW Ped

(601 0ELNID 02X0LW 410G )

(' SZINID ZLW Ped )( 214nE )

3WedJy ulely

OSRODEK KONSTRUKCYJNO BADAWCZY

RESEARCH & DESIGN CENTER

Page 8 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY

RESEARCH & DESIGN CENTER

ANGLE REGULATION

SCT NIQ OTW 43Yysep+
6°0T 08ELNIA OCXOTIA }od

Al
AN

SZT NIQ OTIN 49Yysem+
6'0T 08ELNIAQ OTXOTIA 3od

SZT NIQ OTN J3ysep+
6°0T 0BELNIA OCXOTIN 3 od

SCT NIQ OTW 43YSeM+
6'0T 08ELNIA OZXOTIN 3log

SCT NIQ OTIA 42Ysem+
6'0T 08ELNIA O0ZXOTN 3lod

SCT NIQ OTIN 13Ysem+
6'0T 08ELNIQ OZXOTN o9

Page 9 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

BACKREST FRAME
('Backrest frame left ) ("Bolt MBx25 DIN7991 )
| — — .
i . -
= B .
&
m = T
. |k
. {
¢
o] L} el
('Bolt M8x25 DIN7380 )(_Pad M8 DIN125 ) ('Backrest frame right )

Page 10 of 15



o(B

OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

UPHOLSTERY

("seat upholstery ) ("BoltMsx20 DIN912 ) ("Pad MS DIN 9021 )

Page 11 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

In case of damage M5 thread
(Backresf uphols’rery) Cuse attached wood screw >

Page 12 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

Page 13 of 15

HEADRESTS

[T
=1
‘\

/
‘\
1 —eaB T ———

L ﬁ{\
!T/
Iy
7
/

\S]
3

i
)
=

Headrest

(:Headresf sleeve:>

Make holes in backrest
upholstery to put plastic
sleeve

)




o(B

OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

MOUNTING TO RAILS

("Nut M10 DIN985 )

CPad M10 DIN9021>

Distance from the
front of rail

minimum 200mm

[———

Page 14 of 15



OSRODEK KONSTRUKCYJNO BADAWCZY
RESEARCH & DESIGN CENTER

RAILS INSTALLATION

Surface preparation of:

e raw or coated aluminum
e originally or powder coated steel sheet

1) roughen
2) degrease with Sika Aktivator 205 or BETACLEAN 3350
3) prime with Sika 206G+P or BETAPRIME 5061

For surfaces prepared in this way, apply 1 path of Sikaflex 252 or 552 or BETAMATE 7120 in an S pattern. In
the fragment of the vehicle floor, where adhesive is applied, use (in several places, spot) separators (e.g.
washer) of ~¥3 mm thickness, and afterwards attach and press the rail. If there necessary use distances to
keep flatness of rail.

In the rear part of the rail (30 + 60 mm from rail’s rear end) there must be one underfloor reinforcements —
C-profiles WZP-01 (fixed by M10-8.8 bolt). We also recommended using WZP-01 in front of rail but this is not
necessarily.

Driving direction

(Possible distance )

Bolt M10 8.8

Recommended

WZP-01

Vehicle floor
(Possible disfance)

Necessary

30+60

Page 15 of 15



